

Waterloo Manor Hospital
e.B.N.F Categories for Medications used

Drug	e.B.N.F Category	Strengths Available	CD Schedule
Amisulpride	4.2.1	50mg, 100mg, 200mg, 400mg Tablets, 100mg/mL Oral solution	
Aripiprazole	4.2.1	5mg, 10mg, 15mg, 30mg Tablets, 10mg, 15mg Orodispersible Tablets, 1mg/ml Oral Solution, 7.5mg/ml Injection	
Atomoxetine	4.4	40 mgs, 60 mgs	
Carbamazepine	4.8.1	100mg,200mg, 400mg Tablets	
Citalopram	4.3	10mg, 20mg, 40mg Tablets, 40mg/ml Oral drops	
Clomipramine	4.3	10 mgs, 50 mgs, 75 mgs, 100 mgs, max dose 250 mgs	
Clonazepam	4.8.1	500mcg, 2mg Tablets. 500mcg/5ml, 2mg/5ml Oral solution	
Clozapine	4.2.1	25mg, 100mg Tablets (Clozaril and Ztas) 25mg, 50mg, 100mg Tablets (Denzapine)	
Diazepam	4.1.2	2mg, 5mg, 10mg Tablets, 2mg/5ml Oral solution, 5mg/5ml Strong Oral Solution, 5mg/5ml Injection	Schedule 4 (Part1)
Escitalopram	4.3.3	10mg, 20mg Tablets	
Flupentixol	4.2.2	20 mgs/ml, 100 mgs/ml, 200 mgs/ml	
Haloperidol	4.2.1	2 mgs, 5 mgs,10 mgs and 20 mgs	
Hyoscine	4.6	300mcg Tablets	
Lamotrigine	4.8.1	25mg, 50mg, 100mg, 200mg Tablets, 5mg, 25mg, 100mg Dispersible tablets.	
Lithium Carbonate	4.2.3	200mg, 400mg Tablets (Priadel)	
Lorazepam	4.1.2	1mg, 2.5mg Tablets, 4mg/ml Injection	Schedule 4 (Part 1)
Olanzapine	4.2.1 and 4.2.2	2.5mg, 5mg, 7.5mg, 10mg, 15mg Tablets, 5mg, 10mg 15mg Velotab and depot injections 210 mgs, 300 mgs, 405 mgs	
Paliperidone	4.2.2	Depot injection 50 mgs, 75 mgs, 100 mgs, 150 mgs	
Pipotiazine palmitate	4.2.2	Depot injection 50 mgs/ml	
Pregabalin	4.8.1	25mg, 50mg, 75mg, 100mg, 150mg, 200mg, 225mg, 300mg Capsules. 20mg/ml Oral solution	
Procyclidine	4.9.2	5mg Tablets, 2.5mg/5ml, 5mg/5ml Syrup (Arpicolin) 5mg/ml Injection	
Promethazine	4.1.1	10mg, 25mg Tablets, 5mg/5ml Elixir, 25mg/ml Injection	
Quetiapine	4.2.1	25mg, 100mg, 150mg, 200mg, 300mg Tablets (Seroquel XL 50mg, 150mg, 200mg, 300mg, 400mg)	
Risperidone	4.2.1 and 4.2.2	500mcg, 1mg, 2mg, 3mg, 4mg, 6mg Tablets, 1mg, 2mg Quicklet, 1mg/ml Liquid and Depot injections 25 mgs, 37.5 mgs, 50 mgs	
Semisodium Valproate	4.2.3	250mg,500mg Tablets	
Sertraline	4.3.3	50mg, 100mg Tablets	
Sodium Valproate	4.8.1	200mg, 500mg Tablets, 100mg, 200mg, 500mg Tablets (Epilem) 200mg/5ml Liquid, 200mg/5ml Syrup, 200mg, 300mg, 500mg Tablet (Epilem Chrono)	
Temazepam	4.1.1	10mg, 20mg Tablets. 10mg/5ml oral solution	Schedule 3
Topiramate	4.8.1	25mg, 50mg, 100mg, 200mg tablets. 15mg, 25mg, 50mg capsules	
Trihexphenidyl Hydrochloride	4.9.2	2mg, 5mg Tablets, 5mg/5ml Syrup	
Zopiclone	4.1.1	3.75mg,7.5mg tablets	
Zuclopenthixol Decanoate	4.2.2	200mg/ml, 500mg/ml Injection	
Zuclopenthixol Acetate	4.2.1	100 mgs, 150 mgs- For Rapid tranquilisation	

Waterloo Manor Hospital
e.B.N.F Categories for Medications used

Category	Group	Category	Group
4.1.2	Anxiolytics	4.4	Drugs used for ADHD
4.1.1	Hypnotic	4.3	Antidepressants
4.2.1	Antipsychotics	4.6	Drugs used in nausea and vomiting
4.2.2	Antipsychotic Depot Injection	4.8.1	Control of Epilepsy
4.2.3	Antimanic Drugs	4.9.2	Antimuscarinic drugs used in parkinsonism

Other Medication	Other Medication
AdCal- <i>Vitamin D and Calcium supplements</i>	Oxybutynin- <i>drug used for urinary incontinence</i>
Aspirin- <i>Antiplatelet</i>	Paracetamol- <i>analgesic and antipyretic</i>
Atenolol- <i>Antihypertensive medication (Beta-adrenoceptor blocking drugs)</i>	Perindopril- <i>Angiotensin converting enzyme inhibitor</i>
Atorvastatin- <i>Statins</i>	Pregabalin (For physical use)- <i>Anti-epileptic drug</i>
Beclometasone- <i>Steroid</i>	Ramipril- <i>Angiotensin converting enzyme inhibitor</i>
Bendroflumethiazide- <i>Thiazide diuretic</i>	Salbutamol Inhaler- <i>Broncho-dilator, Beta-2 agonist</i>
Bisoprolol- <i>Beta-adrenoceptor blocking drugs</i>	Senna- <i>Laxative</i>
Clopidogrel- <i>Antiplatelet drugs</i>	Simple linctus- <i>Demulcant and expectorant cough preparations</i>
Co-Codamol- <i>Analgesic</i>	Simvastatin- <i>Statins</i>
Desmopressin- <i>Posterior pituitary hormones</i>	Tolterodine- <i>drug used for urinary incontinence</i>
Enalapril- <i>Angiotensin converting enzyme inhibitors</i>	Terbinafine- <i>Antifungal drug</i>
Ferrous Fumerate- <i>Oral Iron</i>	
Furosemide- <i>Loop diuretics</i>	
Folic Acid- <i>Supplement, drug used in megaloblastic anemia</i>	
Gaviscon- <i>treatment for dyspepsia and gastro-esophageal reflux disease</i>	
Gliclazide- <i>Oral antidiabetic drug</i>	
Ibuprofen- <i>Analgesic</i>	
Lactulose- <i>Laxative</i>	
Lansoprazole- <i>Proton pump inhibitors</i>	
Latanoprost Eye Drops- <i>Treatment of glaucoma</i>	
Levothyroxine- <i>Thyroid hormones</i>	
Mebeverine- <i>Antispasmodic</i>	
Metformin- <i>Oral antidiabetic drug</i>	
Movicol- <i>Laxative</i>	

Waterloo Manor Hospital
e.B.N.F Categories for Medications used

Omeprazole- <i>Proton pump inhibitors</i>	
---	--